



LABORATOIRE CENTRAL

39 bis, rue de Dantzig - 75015 PARIS

Tél : 01 55 76 24 15

Mél : pp-labcent@interieur.gouv.fr - Site internet : www.lcpp.fr



MESURES PHYSIQUES ET SCIENCES DE L'INCENDIE
ESSAIS DE CONFORMITÉ ET EXAMEN DE MATÉRIELS

**CLASSIFICATION REPORT OF THE BURNING
BEHAVIOUR OF MATERIALS ACCORDING TO ARTICLE
5 OF THE 21 NOVEMBER 2002 DECREE**

(free translation of French classification report N°14/9601)

Valid for 5 years from the 25th of July 2014

CLASSIFICATION REPORT N°14/9601

MATERIAL SUBMITTED BY : DICKSON SAINT CLAIR
415 AVENUE DE SAVOIE
Saint Clair de la Tour
38357 LA TOUR DU PIN Cedex

COMMERCIAL TRADEMARK : LAC 720 SLF

BRIEF DESCRIPTION : Cloth 100 % Polyester with PVC coating on both sides, flame retarded in the mass.
Thickness close to 0,57 millimeter
Mass per square meter : around 720 grams
Colour : White

TYPE OF TESTS : ELECTRICAL BURNER

CLASSIFICATION : **M2**

DURABILITY OF CLASSIFICATION : Apparently Not Limited

In case of a dispute, the first French edition of this classification report only shall prevail considering criteria resulting from the tests described in the Test Report n°14/9601.

This report only certifies the characteristics of the tested samples but in no way those of similar products.

This is not a product certification according to the L115-27 article of the French Consumer Protection Code and to the law of 3 June 1994.


Paris, May the 19th, 2015

Pour le Directeur,
le chef du pôle mesures physiques et sciences de
l'incendie


Herve BAZIN



Le responsable technique


Jennifer CHERON

Note. -Only full reproduction and photocopy of the present classification report or the whole classification report and the appened report are authorized.